Water Consulting Services in Support of the Supplemental Generic
Environmental Impact Statement for Natural Gas Production

NYSERDA Contract PO Number 10666

WATER-RELATED ISSUES ASSOCIATED WITH GAS
PRODUCTION IN THE MARCELLUS SHALE:

Additives Use

Flowback Quality and Quantities
Regulations

On-site Treatment

Green Technologies

Alternate Water Sources

Water Well-Testing

Prepared by

URS

URS Corporation

Fort Washington, PA

March 25, 2011



NOTICE

This report was prepared by URS Corporation in the course of performing work contracted
for and sponsored by the New York State Energy Research and Development Authority
(hereafter "NYSERDA"). The opinions expressed in this report do not necessarily reflect
[...]
S  ON-SITE FLOWBACK FLUIDS TREATMENT OR RECYCLING
TECHNOLOGIES

5.1 Introduction

New well completion and hydraulic fracturing methods are enabling the recovery of valuable
onshore natural gas reserves. These new methods also require large volumes of water for the
fracturing process and then produce flowback fluid with residual additives and high
concentrations of a few parameters, particularly TDS, and low concentrations of several
parameters.

Reasonably good quality water is typically needed to harness the full benefit of fracturing fluid
additives. Freshwater is therefore an obvious choice. But use of freshwater in hydraulic
fracturing operations imposes an additional constraint on the resource.

Flowback fluid disposal is also difficult. Variable percentages of fracturing fluids return to the
surface as flowback. Presently, dilution and re-use at subsequent wells, trucking to approved
publicly-owned treatment works (POTW) or out-of-state industrial treatment plants, or
underground injection wells** are the disposal options utilized. However, treating flowback fluid
at POTWs can cause potential excursion of POTW permit limits; also, trucking the water is
costly. Underground injection removes the water from the natural water cycle.

On-site treatment (with off-site disposal of the contaminants removed) or recycling is seen as the
more environmentally sound method for managing flowback. This section surveys on-site
treatment or recycling options currently used; provides a preliminary evaluation of the extent and
conditions of such use; and assesses the general applicability of these technologies at hydraulic
fracturing sites in New York State.

5.2 Flowback Recycling

Recycling flowback in hydraulic fracturing operations presently entails primary treatment (i.e.
settling) and then blending known amounts of flowback with freshwater [3]. Recycling the
flowback reduces freshwater needs. However, high concentrations of different parameters
adversely affect the desired fracturing fluid properties. Concentrations of chlorides, calcium,
magnesium, barium, carbonates, sulfates, solids, microbes, etc. in the flowback are too high to
use as-is [1]. The demand for friction reducers increases when the chloride concentration
increases [ 1]; the demand for scale inhibitors increases when concentrations of calcium,
magnesium, barium, carbonates, or sulfates increase [ 1]; biocide requirements increase when the
concentration of microbes increases [6]. The current recycling practice of blending flowback

21t should be noted that while three fully permitted injection wells are operating for private oil and gas production
brine disposal in New York, there are no currently operating commercial injection wells and none have been
permitted for flowback injection.

5-1



with freshwater attempts to balance the additional freshwater needs with the additional additives
needs.

Some form of physical and/or chemical separation (discussed later) is typically needed prior to
recycling flowback.

One operator who shared analytical results after using a 50-50 blend of recycled flowback and
freshwater assessed the blended water’s corrosivity and scaling potential. Field experience
suggests performing compatibility mixing studies prior to the actual blending flowback and
freshwater in the field [20]. In addition, experts in the field suggest that flowback fluid and
freshwater be evaluated multiple times during the year to assess potential seasonal variations and
their impact on bacterial activity and water quality. Use of friction reducers, scale inhibitors,
biocides, etc. would need to be modulated based on the composition and characteristics of the
blend [20].

5.3 On-site Treatment

Regardless of the treatment objective, whether for reuse or direct discharge, the three basic issues
that need consideration when developing water treatment technologies are:

1. Influent [i.e. flowback] parameters and their concentrations

2. Parameters and their concentrations allowable in the effluent [i.e. the reuse or discharge
water]

3. Disposal of residuals

5.3.1 Influent parameters and their concentrations

Flowback consists of several parameters. Table 4-6 and Table 4-7 provide typical concentrations
of parameters in flowback. The median value would likely be the appropriate indicator of typical
concentration. There is no single on-site treatment technique or on-site treatment unit, to date,
that could treat all parameters in flowback. Therefore, a series of on-site treatment technologies
is needed to produce a usable treated flowback stream. Stringing together several treatment units
is costly. However, treating the flowback on-site would reduce freshwater needs, reduce
flowback disposal costs, and depending on the final quality of the treated flowback, reduce the
cost and need for additives.

5.3.2 Parameters and their concentrations allowable in the effluent

All experts and operators agree that freshwater meets the water quality needs for fracturing
fluids; they also agree that somewhat lower quality water would be usable for fracturing
operations. But there is no consensus on the minimum allowable water quality for a fracturing
operation: different experts suggest different limits for TDS, chloride, calcium, etc. Table 5-1 is a

5-2



listing of allowable water quality requirements for fracturing fluids based on input from one
expert panel [1].

Table 5-1 — Allowable water quality requirements for fracturing fluids, based on input
from one expert panel on Barnett Shale

Constituent Concentration
Chlorides 3,000 - 90,000 mg/L
Calcium 350 - 1,000 mg/LL
Suspended Solids <50 mg/L
Entrained oil and soluble organics <25 mg/L
Bacteria < 100 cells/100 ml
Barium Low levels

Flowback characteristics based on limited data from PA and WV are provided in Table 4-6 and
Table 4-7.

5.3.3 Disposal of residuals

Presently there is limited on-site treatment of flowback in the Barnett Shale due to economic
infeasibility. However, based on feedback from a few operators, when on-site treatment is
provided, the residuals (or concentrates) are injected into deep and stable strata (UIC wells). The
regulatory framework for disposal of these residuals is complex and is further discussed later in
this chapter.

5.3.4 Factors affecting on-site treatment

Several factors would influence the decision to utilize on-site treatment and the selection of
specific treatment options. These include:

Operational
= Flowback fluid characteristics, including scaling and fouling tendencies
= On-site space availability
» Processing capacity needed
» Solids concentration in flowback fluid, and solids reduction required

» Concentrations of hydrocarbons in flowback fluid, and targeted reduction in
hydrocarbon®

= Species and levels of radioactivity in flowback

3 Liquid hydrocarbons have not been detected in all Marcellus Shale gas analyses.

5-3



= Access to freshwater sources

= Targeted recovery rate

= Impact of treated water on efficacy of additives
= Availability of residuals disposal options

= Capital costs associated with treatment systems

= Transportation costs associated with freshwater

» Transportation costs associated with disposal of residuals

» Increase or decrease in fluid additives from using treated flowback fluid
= Energy costs required to run treatment systems

= Flowback storage costs

Environmental

=  On-site topography

= Density of neighboring population

* Proximity to freshwater sources

» Other demands on freshwater in the vicinity
» Regulatory environment

5.4 On-site Treatment Technologies

One of the several on-site treatment technology configurations is illustrated in Figure 5-1°*. The
parameters treated are listed at the bottom of the figure. The next few sections present several
on-site treatment technologies that have been used to some extent in the Barnett Shale or Powder
River Basin gas extraction operations. In addition, technology providers have begun working
with gas producers within the Marcellus Shale. A table summarizing many of these vendors’
products is provided in Table 5-6.

#* All treatment steps illustrated in Figure 5-1 may not be necessary for flowback from each well. The particular
characteristics of flowback would determine the specific steps.

5-4



Figure 5-1 - One configuration of potential on-site treatment technologies

Physical | Chemical | Bio .| Reverse |
Separatio | | | Precipitati | | Reactor Osmosis :
| |
[ [ '
| | OR '
| | '
[ [ '
[ [ '
[ [ '
: : Thermal :
| | Distillatio :
[ [
[ [ '
| | OR '
[ [ '
[ [ '
[ [ :
: : | Electrodia-
' ' . . Reversal
| | dialysis :
[ [
' l OR '
[ [ '
[ [ '
| | '
| | '
' ' Ion :
| | >
| | : Exchange :
| |
| | | |
| | I '
) | | | |
Oil and | Dissolved oils | Hydrocarbons | TDS '
grease : : Organics : :
Suspended I I Heavy metals I :
| | I
| | | |

Some form of physical and/or chemical separation will be required as a part of on-site treatment.
Physical and chemical separation technologies typically focus on the removal of oil and grease
and suspended matter from flowback.

5.4.1 Physical Separation

Filters, hydrocyclones and centrifuges are some of the technologies used to physically separate
solids in wastewater. However, none of the flowback treatment vendors appear to utilize
hydrocyclones or centrifuges in their treatment systems.

The efficiency of filtration technologies is controlled by the size and quantity of constituents
within the flowback fluid as well as the pore size and total contact area of the membrane. To
increase filtration efficiency, one vendor provides a vibrating filtration unit (several different
pore sizes are available) for approximately $300,000; this unit can filter 25,000 gallons per day.

5-5



Microfiltration has been shown to be effective in lab-scale research, nanofiltration has been used
to treat produced water from off-shore oil rigs, and modular filtration units have been used in the
Barnett Shale and Powder River Basin [21, 22, 23, 24].

5.4.2 Chemical Separation and Precipitation

Chemical separation utilizes coagulants and flocculants to break emulsions (dissolved oil) and to
remove suspended particles. Precipitation is accomplished by manipulating flowback chemistry
such that constituents within the flowback (in particular, metals) will precipitate out of solution.
This can also be performed sequentially, so that several chemicals will precipitate, resulting in
cleaner flowback.

Separation and precipitation are used as pre-treatment steps within multi-step on-site treatment
processes. Chemical separation units have been used in the Barnett Shale and Powder River
Basin, and some vendors have proprietary designs for sequential precipitation of metals for
potential use in the Marcellus Shale [25, 26, 27].

If flowback is to be treated solely for blending and re-use as fracturing fluid, chemical
precipitation may be one of the only steps needed. By precipitation of scale-forming metals (e.g.
barium, strontium, calcium, magnesium), minimal excess treatment may be required. Prices for
chemical precipitation systems are dependent upon the cost of the treatment chemicals; one
vendor quoted a 15 gallon per minute (gpm) system for $450,000 or a 500 gpm system for
approximately $1 million, with costs ranging from $0.50 to $3 per barrel.

5.4.3 Membranes / Reverse Osmosis

Membranes are an advanced form of filtration, and may be used to treat TDS in flowback. The
technology allows water, the permeate, to pass through the membrane but the membrane blocks
passage of suspended or dissolved particles larger than the membrane pore size. This method
may be able to treat TDS concentrations up to approximately 45,000 mg/L, and produce an
effluent with TDS concentrations between 200 and 500 mg/L. This technology generates a
residual, the concentrate, which would need proper disposal. The flowback recovery rate for
most membrane technologies is typically between 50 and 75 percent. It is important to note that
membrane performance is typically impacted by scaling and/or microbiological fouling;
therefore, flowback requires extensive pretreatment before it can be sent through a membrane.

Reverse osmosis (RO) is a membrane technology that uses osmotic pressure on the membrane to
provide passage of high quality water, producing a concentrated brine effluent that will require
further treatment and disposal. RO is frequently used in various desalination projects, in both
modular and permanent configurations.

RO is a well-proven technology, though it is less efficient under high TDS concentrations. High
TDS concentrations, such as in Marcellus flowback (Table 4-6), will likely result in large
quantities of concentrated brine (or reject) that will require further treatment or disposal. When
designing treatment processes, several vendors use RO as a primary treatment (with appropriate

5-6



pre-treatment prior to RO); and then use a secondary treatment method for the concentrated
brine. The secondary treatment can be completed on-site, or the concentrated brine can be
trucked to a centralized brine treatment facility.

Modular membrane technology units have been used in many different regions for many
different projects, including the Barnett Shale. Some firms have developed modular RO
treatment units, which could potentially be used in the Marcellus [28, 29, 30, 31, 32].

5.4.4 Ion Exchange

Ion exchange units utilize different resins to preferentially remove certain ions. When treating
flowback, the resin would be selected to preferentially remove sodium ions. The required resin
volume and size of the ion exchange vessel would depend on the salt concentration and flowback
volume treated.

The Higgins Loop is one version of ion exchange that has been successfully used in Midwest
coal bed methane applications. The Higgins Loop uses a continuous countercurrent of flowback
fluid and ion exchange resin. High sodium flowback fluid can be fed into the absorption
chamber to exchange for hydrogen ions. The strong acid cation resin is advanced to the
absorption chamber through a unique resin pulsing system [33].

Modular ion exchange units have been used in the Barnett Shale.

5.4.5 Electrodialysis

These treatment units are configured with alternating stacks of cation and anion membranes that
allow passage of flowback fluid. The electric current applied to the stacks forces anions and
cations to migrate in different directions [32].

Electrodialysis Reversal (EDR) is similar to electrodialysis, but its electric current polarity may
be reversed as needed. This current reversal acts as a backwash cycle for the stacks, which
reduces scaling on membranes. EDR offers lower electricity usage than standard RO systems
and can potentially reduce salt concentrations in the treated water to less than 200 mg/L.

Modular electrodialysis units have been used in the Barnett Shale and Powder River Basin.

Table 5-2 - Treatment capabilities of EDR and RO Systems

Criteria EDR RO
Acceptable influent TDS (mg/L) 400-3,000 100-15,000
Salt removal capacity 50-95% 90-99%
Water recovery rate 85-94% 50-75%
Allowable Influent Turbidity Silt Density Index (SDI) < 12 SDI< 5
Operating Pressure <50 psi > 100 psi
Power Consumption Lower for <2,500 mg/L TDS Lower for >2,500 mg/L TDS

5-7




Criteria EDR RO

Typical Membrane Life 7-10 years 3-5 years

5.4.6 Thermal Distillation/Evaporation

Thermal distillation utilizes evaporation to produce clean, distilled water from the flowback
fluid. The various evaporative schemes that can be used within this process are generally
insensitive to scaling, and are therefore more effective at higher TDS concentrations (>150,000
mg/L) than other treatment technologies.

Traditionally energy and space intensive, recent industry advancements have produced modular
distillation/evaporation units that are less cost-prohibitive than older models. Some systems
have been designed with the option to utilize natural gas that may be available from the well
pad®, while others use recycled waste heat (primarily from gas compressors at the well pad) as